
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

 
 
 
 
 

WC ORION PB 2010 REV01 
 
 
 
 
 
 
 
 

PARTS MANUAL  



WC ORION500 PB 2010 REV02.DOC Page 2 

 

INDEX 
INDEX ........................................................................................................................................ 1 

LOWER FRAME , SEAT FRAME & H-LINKS HARDWARE ...................................................... 4 

GAS SPRING MOUNTING HARDWARE .................................................................................. 6 

GAS CYLINDER HARDWARE .................................................................................................. 6 

TILT STOP HARDWARE ........................................................................................................... 7 

SEAT PAN MOUNTING HARDWARE ....................................................................................... 8 

RISER BLOCK SEATPAN MOUNTING HARDWARE ............................................................... 9 

FIXED PUSHCANE HIGH ....................................................................................................... 11 

ADJUSTABLE PUSHCANE (HINGED) ................................................................................... 12 

PUSH CANE MOUNTING HARDWARE ................................................................................. 17 

T-STYLE ARM MOUNTING HARDWARE ............................................................................... 13 

LEFT ARMREST T-STYLE - FOAM ........................................................................................ 13 

RIGHT ARMREST T-STYLE - FOAM ...................................................................................... 15 

ARMREST, SLIDE BAR GENERAL ASSEMBLY .................................................................... 16 

2-POINT HEAVY DUTY ARMREST MOUNTING HARDWARE .............................................. 17 

2-POINT HEAVY DUTY ARMREST ASSEMBLY - VINYL ...................................................... 18 

2-POINT RELEASE LEVER ASSEMBLY ................................................................................ 19 

2-POINT HEAVY DUTY ARMREST ASSEMBLY - GEL .......................................................... 20 

FLIP BACK ARM HEAVY DUTY MOUNTING HARDWARE ................................................... 21 

FIXED FLIP-UP HEAVY ARM-REST ASSY ............................................................................ 22 

REMOVEABLE HANGER, SWINGAWAY PINSTYLE ............................................................. 23 

LEGREST HANGER U-BOLT ï SOLID VERSION .................................................................. 23 

HANGER, ELEVATING LEGREST .......................................................................................... 24 

SWING-AWAY UPGRADED 60 DEG (LT & RT) ï SOLID VERSION ..................................... 25 

SWING-AWAY UPGRADED 70 DEG (LT & RT) ï SOLID VERSION ..................................... 26 

SWING-AWAY UPGRADED 90 DEG (LT & RT) ï SOLID VERSION ..................................... 27 

SWINGAWAY PINSTYLE 70 DEG & 80 DEG LT ï NEW STYLE ........................................... 28 

(SEPTEMBER 2006 ï PRESENT) .......................................................................................... 28 

PINSTYLE 70 DEG  & 80 DEG RT ï NEW STYLE ................................................................. 29 

(SEPTEMBER 2006 ï PRESENT) .......................................................................................... 29 

FOOT PLATE (ALUMINUM) HARDWARE .............................................................................. 30 

FOOT PLATE X-LARGE (COMPOSITE) ................................................................................. 31 

FOOT PLATE (COMPOSITE) FLIP-UP STRAIGHT / BENT ................................................... 32 

FOOT REST ADJUSTABLE .................................................................................................... 33 

FOOT PLATE (ADJUSTABLE) HARDWARE .......................................................................... 34 

FOOT BOARD (ONE PIECE) FLIP-UP ................................................................................... 35 

FOOT PLATE (ANGLE ADJUSTABLE) ALUMINUM ............................................................... 36 

ELEVATING LEG REST .......................................................................................................... 37 

FORK (FRONT) MOUNTING HARDWARE ............................................................................. 39 

CASTER (5ò) HARDWARE ...................................................................................................... 40 

CASTER (6ò) HARDWARE ...................................................................................................... 41 

CASTER (8ò) HARDWARE ...................................................................................................... 42 

REAR WHEEL 24ò HARDWARE ............................................................................................. 43 

REAR WHEEL 22ò HARDWARE ............................................................................................. 44 

REAR WHEEL 20ò HARDWARE ............................................................................................. 45 

REAR WHEEL (12ò) HARDWARE ........................................................................................... 46 

REAR AXLE PLATE MOUNTING HARDWARE ...................................................................... 47 



WC ORION500 PB 2010 REV02.DOC Page 3 

HEAD REST BASE MOUNT HARDWARE .............................................................................. 48 

HEAD REST VERTICAL CURVED TUBE FIXED .................................................................... 49 

HEAD REST VERTICAL TUBE ARTICULATING .................................................................... 50 

HEAD REST HORIZONTAL FIXED TUBE .............................................................................. 51 

HEAD REST HORIZONTAL TUBE ARTICULATING .............................................................. 52 

HEAD REST PAD (LARGE / SMALL) ...................................................................................... 53 

HEAD REST PAD WITH WINGS (LARGE / SMALL) .............................................................. 53 

WHEEL LOCK PUSH STYLE (RT) .......................................................................................... 54 

WHEEL LOCK PUSH STYLE (LT) .......................................................................................... 55 

WHEEL LOCK PULL STYLE (RT) ........................................................................................... 56 

WHEEL LOCK PULL STYLE (LT) ........................................................................................... 57 

WHEEL LOCK EXTENSION.................................................................................................... 58 

ANTI-TIP HARDWARE ASSEMBLY ........................................................................................ 58 

SHOULDER LATERAL PAD.................................................................................................... 60 

LAP TRAY (PADDED) ............................................................................................................. 60 

ELBOW STOP, PADED LAP TRAY ........................................................................................ 61 

CALF PAD STRAP .................................................................................................................. 62 

ADJUSTABLE SIDE PAD ........................................................................................................ 62 

AUTO SEAT POSITIONING STRAP (BUCKLE) ..................................................................... 63 

QUICK RELEASE AXLE .......................................................................................................... 63 

FOAM GUARD, ELEVATING LEGREST ................................................................................. 63 

ONE PIECE FOOTBOARD FOAM PAD .................................................................................. 64 

 



WC ORION500 PB 2010 REV02.DOC Page 4 

LOWER FRAME , SEAT FRAME & H-LINKS HARDWARE 

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 4 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 

2 8 1000376 NYLON SPACER .625 OD X .312 ID X .125 BLACK 2.00 

3 1 SEE PAGE 6 ORION II 500 LOWER FRAME  

4 1 SEE PAGE 6 REAR H-LINK WELDMENT  

5 1 SEE PAGE 6 FRONT H-LINK WELDMENT  

6 1 SEE PAGE 6 ORION II 500 SEAT FRAME  

7 1 SEE PAGE 6 FRONT SHROUD, LOWER FRAME   

8 3 1010099 SCREW, SOCKET SHOULDER DIA.312 X 1.75 LG 4.00 

9 4 1010100 BUSHING BRONZE .312 ID X .500 OD X 1.25 LG 7.00 

10 1 1010104 SCREW, SOCKET SHOULDER DIA.312 X 2.00 LG 4.00 

 11 2 1000392  PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

12 2 1000026  PLUG, OVAL/ELLIPSE 1.53 X .895 1.50 

 
              

 
 
 
 

 

LOWER FRAMES (ITEM #3) 
 

11 

12 



WC ORION500 PB 2010 REV02.DOC Page 5 

PART NO. DESCRIPTION LIST PRICE 

1010014 ORION II 500, LOWER FRAME WELDMENT, 24" WIDE  425.00 

1010015 ORION II 500, LOWER FRAME WELDMENT, 25" WIDE  425.00 

1010016 ORION II 500, LOWER FRAME WELDMENT, 26" WIDE  425.00 

1010017 ORION II 500, LOWER FRAME WELDMENT, 27" WIDE  425.00 

1010018 ORION II 500, LOWER FRAME WELDMENT, 28" WIDE  425.00 

1010019 ORION II 500, LOWER FRAME WELDMENT, 29" WIDE  425.00 

1010020 ORION II 500, LOWER FRAME WELDMENT, 30" WIDE  425.00 

1010021 ORION II 500, LOWER FRAME WELDMENT, 31" WIDE  425.00 

1010022 ORION II 500, LOWER FRAME WELDMENT, 32" WIDE  425.00 

 

REAR H-LINK (ITEM #4) 
 

PART NO. DESCRIPTION LIST PRICE 

1010054 REAR H-LINK WELDMENT, 24" -26" WIDE 100.00 

1010055 REAR H-LINK WELDMENT, 27" -29" WIDE 100.00 

1010056 REAR H-LINK WELDMENT, 30" -32" WIDE 100.00 

 
FRONT H-LINK (ITEM #5) 
 

PART NO. DESCRIPTION LIST PRICE 

1010067 FRONT H-LINK WELDMENT, 24" -26" WIDE 60.00 

1010068 FRONT H-LINK WELDMENT, 27" -29" WIDE 60.00 

1010069 FRONT H-LINK WELDMENT, 30" -32" WIDE 60.00 

 
SEAT FRAMES (ITEM #6) 
 

PART NO. DESCRIPTION LIST PRICE 

1010072 ORION II 500, SEAT FRAME WELDMENT, 24" WIDE  400.00 

1010073 ORION II 500, SEAT FRAME WELDMENT, 25" WIDE  400.00 

1010074 ORION II 500, SEAT FRAME WELDMENT, 26" WIDE  400.00 

1010075 ORION II 500, SEAT FRAME WELDMENT, 27" WIDE  400.00 

1010076 ORION II 500, SEAT FRAME WELDMENT, 28" WIDE  400.00 

1010077 ORION II 500, SEAT FRAME WELDMENT, 29" WIDE  400.00 

1010078 ORION II 500, SEAT FRAME WELDMENT, 30" WIDE  400.00 

1010079 ORION II 500, SEAT FRAME WELDMENT, 31" WIDE  400.00 

1010080 ORION II 500, SEAT FRAME WELDMENT, 32" WIDE  400.00 

 

FRONT SHROUD (ITEM #7) 
 

PART NO. DESCRIPTION LIST PRICE 

1010097 FRONT SHROUD, LOWER FRAME 24-26" 100.00 

1010621 FRONT SHROUD, LOWER FRAME 27-29" 100.00 

1010622 FRONT SHROUD, LOWER FRAME 30-32" 100.00 



WC ORION500 PB 2010 REV02.DOC Page 6 

GAS SPRING MOUNTING HARDWARE 

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 2 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 

2 2 1000376 NYLON SPACER .625 OD X .312 ID X .125 BLACK 2.00 

3 1 1000488 NYLON SPACER .500 OD X .312 ID X .250 BLACK 1.50 

4 1 1010001 TILT-STOP ASSôY 50.00 

5 1 1010011 500N 60MM LOCKABLE GAS CYCLINDER ASSôY 250.00 

6 1 REFERENCE ORION II 500 LOWER FRAME 24ò ï 32ò  

7 1 REFERENCE REAR H-LINK WELDMENT 24ò ï 32ò  

8 1 1010065 NYLON SPACER .625 OD X .312 ID X .50 BLACK 3.00 

9 1 1010101 NYLON SPACER .50 OD X .312 ID X .437 BLACK 4.00 

10 1 1010102 SCREW, SOCKET SHOULDER DIA.312 X 2.50 LG 4.50 

11 1 1010103 SCREW, SOCKET SHOULDER DIA.312 X 3.00 LG 4.50 

 
NOTE: PLACE SOCKET SHOULDER SCREW (ITEM #10) IN THE APPROPRIATE HOLE 
ACCORDING TO USER WEIGHT (SEE ABOVE RIGHT FIGURE). 

GAS CYLINDER HARDWARE 

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 1 1013588 BARIATRIC ACTUATOR ASSEMBLY 35.00 

6 



WC ORION500 PB 2010 REV02.DOC Page 7 

2 1 1004325 500N GAS CYLINDER 60MM STROKE 175.00 

3 1 1008922 SPRING COMPRESSION 1.937 OD X 6.0 50.00 

4 1 1008924 SPRING MOUNT HOUSING, ROD END 6.00 

5 1 1010012 SPRING MOUNT HOUSING 60MM 50.00 

6 1 1010122 TOOL - HOUSING PLATE 10.00 

1-6 1 1010011 500N 60MM LOCKABLE GAS CYLINDER ASSôY 250.00 

 
NOTE: USE HOUSING PLATE TOOL (ITEM #6) TO TIGHTEN SPRING ROD HOUSING END 
(ITEM #4) TO GAS CYLINDER (ITEM #2) AND HOLD SPRING IN PLACE (ITEM #3) AT 
SAME TIME. 

TILT STOP HARDWARE 

 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 1 1000194 NUT, HEX-NYLOCK, #10-32NF, BLK 2.50 

2 1 1000409 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/2 3.00 

3 1 1006834 GLIDE BUSHING 1.00 TO 0.75 SIMPLE  5.00 

4 1 1010002 TILT-STOP LOWER TUBE 30.00 

5 1 1010003 TILT-STOP UPPER TUBE 15.00 

1-5 1 1010001 TILT STOP ASSôY 50.00 

 



WC ORION500 PB 2010 REV02.DOC Page 8 

SEAT PAN MOUNTING HARDWARE 

 
ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 REFERENCE  SEAT FRAME WELDMENT 24" - 32" WIDE  

2 1 REFERENCE  SEAT PAN 24ò ï 32ò  W  

3 1 REFERENCE  LEGREST HANGER RIGHT WELDMENT  

4 1 REFERENCE  LEGREST HANGER LEFT WELDMENT  

5 4 1000493  SCREW, SOC HD BUTTON 1/4-20 X 1.50 BLACK 3.00 

6 4 1000011  SPACER 1/4 X 3/8 X 1/16 1.50 

7 4 1000024  WASHER FLAT SAE 1/4, ID17/64  OD 5/8  X .062 BLK 1.50 

8 6 1000014  NUT, NYLOCK1/4-20NC, BLACK 1.50 

 2 1000411  SCREW, SOC BUTTON BUTTON 1/4-20 X 1/2 BLACK 3.00 

 
SEATPAN MATRIX         

          

 DEPTH           

WIDTH 15 16 17 18 19 
20 

21 22 
LIST 

PRICE 

24 1010459 1005802 1010460 1004471 1004953 1004391 1011414 1005823 100.00 

25 1010395 1010396 1010397 1010398 1010399 1010400 1010401 1010402 100.00 

26 1010403 1010404 1010405 1010406 1010407 1010408 1010409 1010410 100.00 

27 1010411 1010412 1010413 1010414 1010415 1010416 1010417 1010418 110.00 

28 1010419 1010420 1010421 1010422 1010423 1010424 1010425 1010426 110.00 

29 1010427 1010428 1010429 1010430 1010431 1010432 1010433 1010434 110.00 

30 1010435 1010436 1010437 1010438 1010439 1010440 1010441 1010442 120.00 

31 1010443 1010444 1010445 1010446 1010447 1010448 1010449 1010450 120.00 

32 1010451 1010452 1010453 1010454 1010455 1010456 1010457 1010458 120.00 



WC ORION500 PB 2010 REV02.DOC Page 9 

RISER BLOCK SEATPAN MOUNTING HARDWARE 

 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 2 1000011 SPACER 1/4 X .375 X 1/16 1.50 

2 4 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 

3 2 1000411 SCREW,SOC BUTTON HEAD 1/4-20 X 0.500 3.00 

4 2 SEE BELOW SCREW, SOCKET HEAD BUTTON 1/4-20   

5 2 SEE BELOW RISER BLOCK   

6 4 SEE BELOW SCREW, SOCKET HEAD BUTTON 1/4-20   

7 2 SEE BELOW SPACER CYLINER   

8 1 REFERENCE SEAT PAN 24W - 32W  

9 1 REFERENCE ORION II 500 SEAT FRAME 24"W - 32"W  

10 1 SEE BELOW RISER BLOCK MIDDLE ORION II 500   

11 1 REFERENCE REMOVABLE HANGER - RT  

12 1 REFERENCE REMOVABLE HANGER - LT  

 

SOCKET SCREW (ITEM #4) 
PART NO. DESCRIPTION LIST PRICE 

 

1000892 SCREW, SOCKET HEAD BUTTON 1/4-20 X 2.25 (FOR 1ò RISER) 3.00 

1005830 SCREW, SOCKET HEAD BUTTON 1/4-20 X 3.25 (FOR 2ò RISER) 3.50 

 

RISER BLOCK ïSIDES (ITEM #5) 
PART NO. DESCRIPTION LIST PRICE 

 

 1001349 RISER BLOCK 1ò ï SEAT PAN 35.00 

1005827 RISER BLOCK 2ò ï SEAT PAN 35.00 



WC ORION500 PB 2010 REV02.DOC Page 10 

SOCKET SCREW (ITEM #6) 
PART NO. DESCRIPTION LIST PRICE 

 

1001352 SCREW, SOCKET HEAD BUTTON 1/4-20 X 2.5 (FOR 1ò RISER) 3.00 

1010467 SCREW, SOCKET HEAD BUTTON 1/4-20 X 3.5 (FOR 2ò RISER) 3.00 

 

SPACER CYLINDER (ITEM #7) 
PART NO. DESCRIPTION LIST PRICE 

 

1001377 SPACER CYLINDER 1òH 10.00 

1005825 SPACER CYLINDER 2òH 15.00 

 

RISER BLOCK MIDDLE - II 500 (ITEM #10) 
PART NO. DESCRIPTION LIST PRICE 

 

1010462 RISER BLOCK MIDDLE II 500 ï 1òH 35.00 

1010463 RISER BLOCK MIDDLE II 500 ï 2òH 35.00 

 

 



WC ORION500 PB 2010 REV02.DOC Page 11 

FIXED PUSHCANE HIGH 

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 SEE BELOW SEE BELOW HOUSING, TRIGGER HANDLE ASS'Y 40.00 

2 2 SEE BELOW CABLE ASSY SEE BELOW 

3 1 SEE BELOW FIXED BACK HIGH SEE BELOW 

 

HOUSING TRIGGER (ITEM #1) 
PART NO. DESCRIPTION QTY 

1008926 HOUSING, TRIGGER HANDLE ASSôY ï PUSH CANE 2 

1010692 HOUSING, TRIGGER HANDLE ASSôY ï STROLLER HANDLE 1 

 

CABLE ASSôY (ITEM #2) 
PART NO. DESCRIPTION LIST PRICE 

1008929 CABLE ASSY ï SHORT (40ò LENGTH) 60.00 

1008931 CABLE ASSY ï LONG (50ò LENGTH) 65.00 

1010938 CABLE ASSY ï EXTRA LONG (55ò LENGTH) 70.00 

 

FIXED BACK HIGH (ITEM #3) 
 

1010571 FIXED BACK HIGH 24" WIDE 250.00 

1010571 FIXED BACK HIGH 24" WIDE 250.00 

1010572 FIXED BACK HIGH 25" WIDE 250.00 

1010573 FIXED BACK HIGH 26" WIDE 250.00 

1010574 FIXED BACK HIGH 27" WIDE 250.00 

1010575 FIXED BACK HIGH 28" WIDE 250.00 

1010576 FIXED BACK HIGH 29" WIDE 250.00 

1010577 FIXED BACK HIGH 30" WIDE 250.00 

1010578 FIXED BACK HIGH 31" WIDE 250.00 

1010579 FIXED BACK HIGH 32" WIDE 250.00 

 

 

TRIGGER ASSY PUSH CANE 

2 PER ASSEMBLY 

TRIGGER ASSY STROLLER 

HANDLE ï 1 PER ASSEMBLY 



WC ORION500 PB 2010 REV02.DOC Page 12 

ADJUSTABLE PUSHCANE (HINGED) 

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 8 1001806 POP RIVET 3/16" DIA 1.50 

2 2 1010580 PUSHBAR HINGE ASSY 45.00 

3 2 1010589 HINGED CANE VERTICLE 50.00 

4 1 SEE BELOW ADJUSTABLE HINGE PUSHBAR  SEE BELOW 

 

ADJUSTABLE PUSHCANE ï HINGED (ITEM #4) 
 

1010591 HINGED PUSHBAR 24" WIDE 50.00 

1010592 HINGED PUSHBAR 25" WIDE 50.00 

1010593 HINGED PUSHBAR 26" WIDE 50.00 

1010594 HINGED PUSHBAR 27" WIDE 50.00 

1010595 HINGED PUSHBAR 28" WIDE 50.00 

1010596 HINGED PUSHBAR 29" WIDE 50.00 

1010597 HINGED PUSHBAR 30" WIDE 50.00 

1010598 HINGED PUSHBAR 31" WIDE 50.00 

1010599 HINGED PUSHBAR 32" WIDE 50.00 

 
 



WC ORION500 PB 2010 REV02.DOC Page 13 

  

T-STYLE ARM MOUNTING HARDWARE  

 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 2 1000202 INSERT BUSHING, ARM OUTER TUBE 15.00 

2 6 1000403 SCREW, SOC HD CAP, 1/4-20 X 0.5 3.00 

3 6 1003255 WASHER LOCK, 1/4 ID X .257 X .032 1.50 

4 1 1002561 T-ARM SOCKET, LEFT 42.00 

5 1 1002559  T-ARM SOCKET, RIGHT  42.00 

6 1 REFERENCE ORION II 500 SEAT FRAME 24òW ï 32òW  

LEFT ARMREST T-STYLE - FOAM 

 
ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 1002570  ARM TUBE, WELDMENT LT 100.00 

2 2 1000421  PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

3 3 1003348  SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 3.00 

4 1 1003054  INNER FIXED TUBE WELDMENT LT STEEL 70.00 



WC ORION500 PB 2010 REV02.DOC Page 14 

5 1 1001726  SPACER BLOCK, RELEASE LEVER  10.00 

6 1 1001727  SPRING, COMPRESSION, 0.36 O.D,0.81 LG. 3.00 

7 1 1000065  KNOB, SMALL, BALL PLUNGER ASSY 20.50 

8 4 1000228  STEEL TUBULAR RIVET 3/16 x 3/8 1.50 

9 1 1002575  ARM GUARD, LEFT 30.00 

10 1 1002539  FOAM ARMPAD WITH INSERT LT 67.50 

11 1 1001391  SCREW, SOC HD BUTTON 1/4-20 X 0.75 BLACK 3.00 

 
 
COMPLETE ASS'Y (ITEMS 1 ï 11) ï FOAM LT  

    

1003955 COMPLETE LT ARMREST T-STYLE - FOAM 228.00 



WC ORION500 PB 2010 REV02.DOC Page 15 

RIGHT ARMREST T-STYLE - FOAM 

 
 

ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 1002569  ARM TUBE, WELDMENT RT 100.00 

2 1 1002538  FOAM ARMPAD WITH INSERT RT 67.50 

3 2 1000421  PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

4 3 1003348  SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 3.00 

5 1 1002739  INNER, FIXED TUBE WELDMENT, RIGHT STEEL 70.00 

6 1 1001726  SPACER BLOCK, RELEASE LEVER  10.00 

7 1 1001727  SPRING, COMPRESSION, 0.36 O.D,0.81 LG. 3.00 

8 1 1000065  KNOB, SMALL, BALL PLUNGER ASSY 20.50 

9 4 1000228  STEEL TUBULAR RIVET 3/16 x 3/8 1.50 

10 1 1002574  ARM GUARD, RIGHT 30.00 

11 1 1001391  SCREW, SOC HD BUTTON ¼-20 X 0.75 BLACK 3.00 

 
 

COMPLETE ASSôY (ITEM # 1 ï 11) ï FOAM RT   

    

1003956 COMPLETE RT ARMREST T-STYLE - FOAM 228.00 

 
 



WC ORION500 PB 2010 REV02.DOC Page 16 

ARMREST, SLIDE BAR GENERAL ASSEMBLY 
 

 
 
 

ITEM 
NO. 

QTY
. 

PART NO. DESCRIPTION LIST PRICE 

1 1 REFERENCE 
 ARMREST, SLIDE BAR GENERAL ASSEMBLY-FOR 
VINYL ARMPAD 

 

2 1 1004179  FULL LENGTH ARMPAD 14" VINYL  35.00 

3 2 1002573  SCREW, PHILLIPS PAN HD #10-32 X 1 1/4 ZINC 3.00 

4 2 1000421  PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

 
 
 

ARMREST SLIDE BAR ASS'Y (ITEM #1) 

 

   

PART ARMREST SLIDE BAR ASSôY LIST PRICE 

1004922 RIGHT 70.00 

1004927 LEFT 70.00 

 

VINYL ARMPAD  COMPLETE ASS'Y ï ITEMS (1-4) 
     

PART COMPLETE  ASSEMBLY LIST PRICE 

1004930 RIGHT 105.00 

1004931 LEFT 105.00 

 
 
 
 
 
 



WC ORION500 PB 2010 REV02.DOC Page 17 

PUSH CANE MOUNTING HARDWARE  

 
ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 8 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 

2 8 1000022 SCREW, SOCKET HEAD CAP, 1/4-20NC X  2 3.00 

3 8 1000390 SPACER, COVERED 0.312 x 1.0 TUBE DIA. 2.50 

4 2 1000392 ROUND PLUG TUBE, 1.00" DIA FLAT 1.50 

5 1 REFERENCE ORION II 500 SEAT FRAME 24òW ï 32ò W  

6 2 1010135 FORMED MOUNTING PLATE, BACK CANE 30.00 

7 1 REFERENCE PUSHCANE FIXED OR HINGED 24òW ï 32òW  

 

2-POINT HEAVY DUTY ARMREST MOUNTING HARDWARE 

 

ITEM QTY PART NO. DESCRIPTION 
LIST 

PRICE 

1 2 1000014 NUT, HEX, NYLOCK 1/4-20NC 1.50 



WC ORION500 PB 2010 REV02.DOC Page 18 

2 2 1000401 WASHER FLAT 1/4"  ID X .065 THK 1.50 

3 4 1001391 SCREW, SOCKET HEAD BUTTON, 1/4-20NC X 3/4 3.00 

4 1 REFERENCE ORION II 500 SEAT FRAME 24òW ï 32òW  

5 1 REFERENCE TWO-POINT HEAVY ARM-REST ASS'Y  

6 1 SEE BELOW MOUNTING BRACKET 2-POINT ARM   
 

MOUNTING BRACKET (ITEM #6) 
PART NO. DESCRIPTION LIST PRICE 

1010555 MOUNTING BRACKET 2-POINT ARM RT 50.00 

1010559 MOUNTING BRACKET 2-POINT ARM LT 50.00 

2-POINT HEAVY DUTY ARMREST ASSEMBLY - VINYL 

 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 2 1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

2 2 1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 3.00 

3 1 1004179 ARMPAD FULL LENGTH VINYL 35.00 

4 2 1001212 SCREW, SOCKET HEAD BUTTON, #10-32NF X 1/2  2.75 

5 1 1010540 TWO-POINT HEAVY ARM-REST WELDMENT 80.00 

6 1 1010547 TWO-POINT  RELEASE LEVER ASSY 35.00 

7 1 1010548 RELEASE LEVER PIVOT PIN 9.00 

8 2 1010549 ROUND END PLUG BULLET .875 DIA 4.00 

 
PART NO. DESCRIPTION LIST PRICE 

1010539 TWO-POINT HEAVY ARM-REST VINYL ASS'Y RT (ITEM 1-8) 165.00 

1010551 TWO-POINT HEAVY ARM-REST VINYL ASS'Y LT (ITEM 1-8) 165.00 

 



WC ORION500 PB 2010 REV02.DOC Page 19 

2-POINT RELEASE LEVER ASSEMBLY 

 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 1 1010545 TWO-POINT ARM-REST RELEASE LEVER 25.00 

2 1 1010546 RELEASE LEVER LEAF SPRING  10.00 

3 1 1010550 VINYL RECTANGULAR CAP .08 X .865 X 1.00 3.00 

1-3 1 1010547 TWO-POINT RELEASE LEVER ASSôY 35.00 

 
 
 
 
 
 



WC ORION500 PB 2010 REV02.DOC Page 20 

2-POINT HEAVY DUTY ARMREST ASSEMBLY - GEL 

 
 

ITEM QTY PART NO. DESCRIPTION 
LIST 

PRICE 

1 2 1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

2 3 1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 3.00 

3 2 1001212 SCREW, SOCKET HEAD BUTTON, #10-32NF X 1/2  2.75 

4 1 SEE BELOW ARMPAD WITH INSERT  30.00 

5 1 1010547 TWO-POINT  RELEASE LEVER ASSY 35.00 

6 1 1010548 RELEASE LEVER PIVOT PIN 9.00 

7 2 1010549 ROUND END PLUG BULLET .875 DIA 4.00 

8 1 SEE BELOW TWO-POINT HEAVY ARM-REST GEL WELD  85.00 

 
ASM# ORIENTATION WELDMENT (ITEM 8) ARMPAD (ITEM 4) 

1013302 LT- OPPOSITE 1013304 1002574 

1013303 RT-SHOWN 1013305 1002539 

 
PART NO. DESCRIPTION LIST PRICE 

1013302 TWO-POINT HEAVY ARM-REST GEL ASSôY LT (ITEM 1-8) 165.00 

1013303 TWO-POINT HEAVY ARM-REST GEL ASSôY RT (ITEM 1-8) 165.00 



WC ORION500 PB 2010 REV02.DOC Page 21 

FLIP BACK ARM HEAVY DUTY MOUNTING HARDWARE 

 

ITEM QTY PART NO. DESCRIPTION 
LIST 

PRICE 

1 2 1002708 SCREW, SOCKET HEAD BUTTON ¼-20 X 2.00 3.00 

2 5 1000014 NUT, HEX, NYLOCK ¼-20NC 1.50 

3 2 1000022 SCREW, SOCKET HEAD CAP, ¼-20NC X  2 1.80 

4 8 1000390 SPACER, COVERED 0.312 x 1.0 TUBE DIA. 2.50 

5 1 1000392 ROUND PLUG TUBE, 1.00ò DIA FLAT 1.50 

6 2 1000403 SCREW, SOC HD CAP, ¼-20 X 0.5 3.00 

7 1 1000410 NUT, HEX-NYLOCK THIN, #10-32NF, BLK 1.50 

8 1 1001296 SCREW, SOCKET HEAD CAP, 10-32NF X  1 ¼ 3.00 

9 1 SEE BELOW FRONT ARM  RCVR  27.00 

10 1 1003796 INNER PLATE, CANE MOUNT 18.00 

11 1 1003849 SPACER ¼ BOLT 5.00 

12 1 REF ORION II 500 PUSH SEAT FRAME  

13 1 REF ORION II 500 PUSH CANE  

14 1 SEE BELOW FIXED FLIP-UP HEAVY ARM-REST ASSY   

15 1 SEE BELOW BRACKET MOUNT RCVR  40.00 

16 1 1012996 SPACER DISK FLIP-UP ARM 9.00 

17 1 1012997 HEX BOLT ¼-20 X 2.50 3.00 

18 1 1012999 OUTER PLATE , FLIP-BACK ARM 24.00 

1-11,15-18 1 1012987 FLIP-UP ARM HEAVY DUTY MOUNTING HARDWARE RT 160.00 

1-11,15-18 1 1013060 FLIP-UP ARM HEAVY DUTY MOUNTING HARDWARE LT 160.00 

 
ORIENTATION ITEM # 9 ITEM # 14 ITEM # 15 

RT ï SHOWN 1001729 1012985 1012993 

LT ï OPPOSITE 1001730 1012986 1013000 

 

RT - SHOWN 
LT - OPPOSITE 



WC ORION500 PB 2010 REV02.DOC Page 22 

FIXED FLIP-UP HEAVY ARM-REST ASSY 
 
 

 
 
 
 

ITEM QTY PART NO. DESCRIPTION LIST PRICE 

1 3 1000421 PLUG, UNIVERSAL BLACK 0.875 ROUND 1.50 

2 2 1003348 SCREW, SOCKET HEAD CAP, 10-32NF X  1 1/8 3.00 

3 1 1004179 ARMPAD FULL LENGTH VINYL 35.00 

4 1 1001724 BULLET FLIP-BACK ARM 5.00 

5 1 1001725 SPACER BLOCK, RELEASE LEVER 5.00 

6 1 1001726 RELEASE LEVER 10.00 

7 1 1001727 SPRING, COMP .36 OD X .75 LG .032 WIRE 3.00 

8 1 1003413 TAPPING SCREW ¼-20 X 1.25 3.00 

9 1 SEE BELOW FLIP-UP HEAVY ARM-REST WELDMENT  135.00 

1-9 1 1012985 FIXED FLIP-UP HEAVY ARM-REST ASSY RT 185.00 

1-9 1 1012986 FIXED FLIP-UP HEAVY ARM-REST ASSY LT 185.00 

 
ORIENTATION ITEM # 9 

RT 1012982 

LT 1012998 

1012985- RT 1012986- LT 



WC ORION500 PB 2010 REV02.DOC Page 23 

REMOVEABLE HANGER, SWINGAWAY PINSTYLE 

 
 

ITEM NO. QTY. PART NO. DESCRIPTION 

1 1 REFERENCE  REMOVEABLE HANGER, SWINGAWAY PIN STYLE 

 

PART NO. DESCRIPTION LIST PRICE 

1004808 REMOVEABLE HANGER, SWINGAWAY PIN STYLE, RT 54.00 

1004809 REMOVEABLE HANGER, SWINGAWAY PIN STYLE, LT 54.00 

LEGREST HANGER U-BOLT ï SOLID VERSION 

 
 

ITEM NO. QTY. PART NO. DESCRIPTION 
LIST 

PRICE 

1 1 SEE BELOW  LEGREST HANGER, U-BOLT STYLE ï SOLID (15-20ò seat depth)  

2 1 1000757  LATCH U-BOLT 13.75 

3 2 1000787  NUT, ACORN ¼-20 STAINLESS 1.08 

4 1 1000392  PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

ITEM # 1 



WC ORION500 PB 2010 REV02.DOC Page 24 

1007126  LEGREST HANGER, U-BOLT STYLE ïSOLID (15ò-20ò seat depth) 70.00 

1012148  LEGREST HANGER, U-BOLT STYLE +4ò ï SOLID(21ò-24ò seat depth) 73.00 

 
ITEM # 1-4 

1007125  COMPLETE LEGREST HANGER U-BOLT ï SOLID (15-20ò seat depth) 80.00 

1012147  COMPLETE LEGREST HANGER U-BOLT +4ò ï SOLID(21ò-24ò seat depth) 85.00 

HANGER, ELEVATING LEGREST 

 

ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 1002778  ADJUSTABLE LEGREST, VERTICLE TUBE,SWINGAWAY 30.00 

2 1 1000757  LATCH U-BOLT 13.75 

3 2 1000787  NUT, ACORN ¼-20 STAINLESS 1.50 

4 1 1000392  PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

5 1 1002783  ADJUSTABLE LEGREST, INSERT PLUG ROD 18.00 

6 2 1000412  SCREW, SOC HD BUTTON ¼-20 X .625, BLACK 3.00 

7 1 1002782  ADJUSTABLE LEGREST HANGER ï U-BOLT STYLE, WELDMENT SEE BELOW 

 
ITEM # 7 
1002437  ADJUSTABLE LEGREST HANGER, U-BOLT STYLE, WLDMNT 47.50 

1002687  ADJUSTABLE LEGREST HANGER, U-BOLT STYLE, WLDMNT +4ò 50.00 

 
ITEM # 1-7 

1002780 COMPLETE ADJUSTABLE LEGREST HANGER U-BOLT ASSôY 120.00 

1005816 COMPLETE ADJUSTABLE LEGREST HANGER U-BOLT , ASSôY +4ò 130.00 



WC ORION500 PB 2010 REV02.DOC Page 25 

SWING-AWAY UPGRADED 60 DEG (LT & RT) ï SOLID VERSION 
 

 
ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 1012150 60 DEG SWINGAWAY TUBE WELDMENT ï SOLID 55.00 

2 1 1003355 SWINGAWAY LATCH ASSôY PULL 49.50 

3 1 1001386 SCREW, SOC HD BUTTON 5/16-18 X 1.75 BLACK 3.00 

4 1 1000392 PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

5 1 1006834 GLIDE BUSHING, 1.00 TO 0.75 ï Simple 5.00 

6 1 1000416 SCREW, SOC HD BUTTON, ¼-20 X 1.25 3.00 

7 1 1000787 NUT, ACORN ¼-20 STAINLESS 1.50 

8 1 1001401 PIVOT PLUG 5/16 THREADED, SWINGAWAY  20.00 

 
 

   

COMPLETE ASSEMBLY ASSôY NUMBER LIST PRICE 

60 DEGREE SWINGAWAY UPGRADED ï SOLID, LT 1012151 130.00 

60 DEGREE SWINGAWAY UPGRADED ï SOLID, 
RT 

1012152 
130.00 



WC ORION500 PB 2010 REV02.DOC Page 26 

 

SWING-AWAY UPGRADED 70 DEG (LT & RT) ï SOLID VERSION 

 
 

ITEM 
NO. 

QTY. PART NO. DESCRIPTION 
LIST PRICE 

1 1 1007130 70 DEG SWINGAWAY TUBE WELDMENT ï SOLID 55.00 

2 1 1003355 SWINGAWAY LATCH ASSôY PULL 49.50 

3 1 1001386 SCREW, SOC HD BUTTON 5/16-18 X 1.75 BLACK 3.00 

4 1 1000392 PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

5 1 1006834 GLIDE BUSHING, 1.00 TO 0.75 ï Simple 5.00 

6 1 1000416 SCREW, SOC HD BUTTON, ¼-20 X 1.25 3.00 

7 1 1000787 NUT, ACORN ¼-20 STAINLESS 1.50 

8 1 1001401 PIVOT PLUG 5/16 THREADED, SWINGAWAY  20.00 

 
   

COMPLETE ASSEMBLY ASSôY NUMBER LIST PRICE 

70 DEGREE SWINGAWAY UPGRADED ï SOLID, LT  1012149 130.00 

70 DEGREE SWINGAWAY UPGRADED ï SOLID, RT 1007129 130.00 



WC ORION500 PB 2010 REV02.DOC Page 27 

 

SWING-AWAY UPGRADED 90 DEG (LT & RT) ï SOLID VERSION 
 

 
 
ITEM 
NO. 

QTY. PART NO. DESCRIPTION 
LIST PRICE 

1 1 1012153 90 DEG SWINGAWAY TUBE WELDMENT ï SOLID 55.00 

2 1 1003355 SWINGAWAY LATCH ASSôY PULL 49.50 

3 1 1001386 SCREW, SOC HD BUTTON 5/16-18 X 1.75 BLACK 3.00 

4 1 1000392 PLUG, UNIVERSAL BLACK 1.00 ROUND 1.50 

5 1 1006834 GLIDE BUSHING, 1.00 TO 0.75 ï Simple 5.00 

6 1 1000416 SCREW, SOC HD BUTTON, ¼-20 X 1.25 3.00 

7 1 1000787 NUT, ACORN ¼-20 STAINLESS 1.50 

8 1 1001401 PIVOT PLUG 5/16 THREADED, SWINGAWAY  20.00 

 
 

  

COMPLETE ASSEMBLY ASSôY NUMBER LIST PRICE 

90 DEGREE SWINGAWAY UPGRADED ï SOLID, LT  1012154 130.00 

90 DEGREE SWINGAWAY UPGRADED ï SOLID, RT 1012155 130.00 

 
 

 
 



WC ORION500 PB 2010 REV02.DOC Page 28 

SWINGAWAY PINSTYLE 70 DEG & 80 DEG LT ï NEW STYLE   

(SEPTEMBER 2006 ï PRESENT)  
 

 
 

ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 Reference WLDMT, FOOTREST SUPT 70 DEG LT See Below 

2 1 1000188 ANTI-RATTLE 4.00 

3 1 1001222 ANTI RATTLE PLUG, .875 DIA , 0.75 SLIDE TUBE 5.00 

4 1 1003761 STEP BUSHING 5/16 DIA 5.00 

5 1 1003764 TUBULAR RIV-NUT 3/16 X 5/8 5.00 

6 1 1000410 LOCKNUT THIN, 10-32 BLACK 1.50 

7 1 1003762 SCREW, PHILLIPS BINDER HD #10-32 X ¾ BLACK 3.00 

8 1 1000189 BUSHING, SWINGAWAY RELEASE LEVER 3.00 

9 1 1003823 SPACER .312 OD X .049 WALL X .375 LG 3.00 

10 1 1003767 PULL LATCH HOUSING ï LT FORMED 30.00 

11 1 1003754 TORSION SPRING ï LEFT 3.00 

12 1 1004796 RECTANGULAR VINYL GRIP .50 X .75 1.50 

 
SWINGAWAY LT 70 DEGREE & 80 DEGREE ï NEW STYLE (SEPTEMBER 2006- PRESENT) 
COMPLETE ASSEMBLY INCLUDES ITEMS (1-12) 

 
 

 

 
 

     

COMPLETE ASSEMBLY ASSôY NUMBER LIST PRICE ITEM #1 LIST PRICE 

70 DEGREE PINSTYLE, LT 1003732 110.00 1003726 48.00 

80 DEGREE PINSTYLE, LT 1004895 120.00 1004893 48.00 



WC ORION500 PB 2010 REV02.DOC Page 29 

PINSTYLE 70 DEG  & 80 DEG RT ï NEW STYLE  

(SEPTEMBER 2006 ï PRESENT) 

 
ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 Reference WLDMT, FOOTREST SUPT 70 DEG RT See Below 

2 1 1000188 ANTI-RATTLE 4.00 

3 1 1001222 ANTI RATTLE PLUG, .875 DIA , 0.75 SLIDE TUBE 5.00 

4 1 1003755 PULL LATCH HOUSING- RT FORMED 30.00 

5 1 1003761 STEP BUSHING 5/16 DIA 5.00 

6 1 1003753 TORSION SPRING ï RIGHT 3.00 

7 1 1003764 TUBULAR RIV-NUT 3/16 X 5/8 5.00 

8 1 1000410 LOCKNUT THIN, 10-32 BLACK 1.50 

9 1 1003762 SCREW, PHILLIPS BINDER HD #10-32 X ¾ BLACK 3.00 

10 1 1000189 BUSHING, SWINGAWAY RELEASE LEVER 3.00 

11 1 1003823 SPACER .312 OD X .049 WALL X .375 LG 3.00 

12 1 1004796 RECTANGULAR VINYL GRIP .50 X .75 1.50 

 
SWINGAWAY RT 70 DEGREE & 80 DEGREE ï NEW STYLE (SEPTEMBER 2006- PRESENT) 
COMPLETE ASSEMBLY INCLUDES ITEMS (1-12) 
 
 

    

COMPLETE ASSEMBLY ASSôY NUMBER LIST PRICE ITEM #1 LIST PRICE 

70 DEGREE PINSTYLE, RT 1003733 110.00 1003727 48.00 

80 DEGREE PINSTYLE, RT 1004894 120.00 1004892 48.00 



WC ORION500 PB 2010 REV02.DOC Page 30 

FOOT PLATE (ALUMINUM) HARDWARE 

 
ITEM NO. QTY. PART NO. DESCRIPTION LIST PRICE 

1 1 REFERENCE  FOOTREST STEM FLIPUP  WELDMENT See Below 

2 1 1001234  INSERT PLUG, BOLT ON STEM 22.80 

3 1 1000905  BOLT HEX ¼-20 X 0.75 GRADE 5 BLACK 3.00 

4 1 1001237  PLUG,  BLACK 0.875 TUBE 18 GAUGE 4.00 

5 1 1001238  SCREW, TAPPING PAN HD PHILLIPS, #6 X 5/8, ZINC 3.00 

6 1 1001228  LEAF SPRING FOOTPLATE 10.00 

7 1 REFERENCE  ALUMINUM FOOTPLATE FLIPUP  See Below 

8 1 1001387  SPACER, COVED .875 TUBE X .250 X .690 DIA 3.00 

9 1 1000024  WASHER FLAT SAE ¼, ID17/64  OD 5/8  X .062 BLK 1.50 

10 1 1003963 
 ALUMINUM FOOTPLATECOMPLETE   HARDWARE ï  
 ITEMS 2-6,8,9 incl.  

45.00 

 

FOOT PLATE SIZES (ITEM # 7) 
   

ITEM NO. DESCRIPTION LIST PRICE 

1001239  MEDIUM ALUMINUM FLIP UP FOOT PLATE  42.00 

1001231  LARGE ALUMINUM FLIP UP FOOT PLATE  42.00 

1004172  X-LARGE ALUMINUM FOOTPLATE, LT 65.00 

1004173  X-LARGE ALUMINUM FOOTPLATE, LT 65.00 

 

FOOTREST STEM WELDMENT (ITEM # 1) 

1003970  STEM SHORT WELDMENT  7ò 55.00 

1001225  STEM LONG WELDMENT  9ò 55.00 

1005821  STEM EXTRA LONG WELDMENT 12ò 55.00 

 

ALUMINUM FOOTPLATE ASSôY (ITEM # 1 ï 10) 

1001224  ALUMINUM FOOTPLATE ASSôY MED 95.00 

1010334  ALUMINUM FOOTPLATE ASSôY LRG 95.00 

1010335 ALUMINUM FOOTPLATE ASSôY X-LRG 115.00 



WC ORION500 PB 2010 REV02.DOC Page 31 

FOOT PLATE X-LARGE (COMPOSITE)  
 

 
 

ITEM NO. QTY. PART NO. DESCRIPTION 
LIST 

PRICE 

1 1 1004304  FOOTREST STEM FLIP-UP  55.00 

2 1 1004334  INSERT PLUG, BOLT ON STEM FOR REMPLOY FOOTREST 6.00 

3 1 1004907  END CUP 3.00 

4 2 1000905  BOLT HEX ¼-20 X 0.75 GRADE 5 BLACK 3.00 

5 1 1001238  SCREW, TAPPING PAN HD PHILLIPS, #6 X 5/8, ZINC 2.00 

6 1 1001234  INSERT PLUG, BOLT ON STEM 18 GAUGE 22.80 

7 1 1001387  SPACER, COVED .875 TUBE X .250 X .690 DIA 3.00 

8 1 1000024  WASHER FLAT SAE ¼, ID17/64  OD 5/8  X .062 BLK 1.50 

9 1 1005215  HNUT ¼-20 1.50 

10 1 REFERENCE  FOOTPLATE FLIP-SIDE, RIGHT See Below 
 
 

FOOTPLATE FLIP-SIDE ï ITEM #10 
PART # DESCRIPTION LIST PRICE 

1005212  FOOTPLATE COVER-UP, L 60.00 

1005210  FOOTPLATE COVER-UP, R 60.00 

1005211  FOOTPLATE FLIP-SIDE, L 60.00 

1005209  FOOTPLATE FLIP-SIDE, R 60.00 
 

ITEM # 1-10 

PART NO. DESCRIPTION LIST PRICE 

1005213  FOOTPLATE X-LARG ASSôY , RT 130.00 

1005214  FOOTPLATE X-LARG ASSôY , LT 130.00 

 




































































